A6/5956/22/CET College of Engineering Trivandrum
Dated: 22.6.2023

From
Principal

To
Sivankutty.G, Senior General Manager-Projects & Division Head,Confident Group,TC 13/1151(8),
Kannammoola, Medical College P.O, Trivandrum- 695011

Sir,

Sub:- College of Engineering, Thiruvananthapuram- forwarding of test result of Reinforcement
steel bars -reg

Ref:- Your letter dated 4.5.2023

I am forwarding herewith the test result of Reinforcement steel bars, which was submitted for testing in this
institution.

Enclosure
1. Test result no CET/ITC & SR 504/23-24 dated 22.6.2023

Yours faithfully

Anil Kumar C
Administrative Assistant
(For Principal)

Forwarded / By Order




STRENGTH OF MATERIALS LABORATORY

DEPARTMENT OF CIVIL ENGINEERING

COLLEGE OF ENGINEERING TRIVANDRUM

CET /ITC& SR No. 504/23-24 22.06.2023
To,
Mr. Sivankutty
Senior General Manager
Projects & Division Head
Confident Group
Thiruvananthapuram .
Sub : Teéting of Reinforcement Steel bars - reg.
Ref.: 1). Letter No. Nil dated 06.06.2023
2).CET/ITC & SR No.504/23-24 dated 15.06.2023
TEST RESULTS
o Brand Rf:ported Actual Ur.lit Yield‘ U.]timate Elc?ng— Bend Ri bend
No Name | Diameter | Diamcter | Weight | Stren g,t;i Stien gt? ation Test Test
(mm) (mm) (kg/m) | (N/mm") (N/mm”?) (%)
1 8 7.73 0.371 662.75 726.02 25.00 OK OK
2 8 7.70 0.367 667.93 731.69 27.50 OK OK
3 a8 8 7.70 0.367 659.28 731.69 25.00 ~OK OK
4 2 10 10.12 0.635 685.10 80475 22.00 OK OK
5 % 10 10.11 0.634 675.55 762.72 24.00 OK oK
6 E 10 10.16 0.640 668.92 755.23 24.00 OK OK
7 5 12 11.52 0.823 761.15 729.68 25.00 OK OK
8 LZ) 12 11.62 0.837 753.29 703.97 25.00 OK OK
0 g 12 11.55 0.827 757.20 708.40 26.67 OK " OK
10 5] 16 15.83 1.555 675.68 729.29 23.75 OK OK
11 T 16 15.83 1.555 665.58 719.87 23.75 OK OK
12 16 15.92 1.572 668.07 725.73 25.00 OK OK
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CONSULTANT

[

\




STRENGTH OF MATERIALS LABORATORY
DEPARTMENT OF CIVIL ENGINEERING
COLLEGE OF ENGINEERING TRIVANDRUM

CET /ITC& SR No. 504/23-24 22.06.2023
TEST RESULTS
sl Brand Reported Actual Unit Yield Ultimate | Elong- | Bend | Rebend
N(; Name Diameter | Diameter | Weight | Strength Strength ation Test Test
(mm) (mm) (kg/m) (N/mm?) (N/mm®) (%)
130 20 20.02 | 2.486 603.38 712.01 25.00 OK OK
14 % a 20 19.94 2.467 608.23 717.73 24.00 OK OK
15 % § 20 19.97 2.473 606.40 715.58 25.00 OK OK
16 E E 25 25.10 3.908 579.83 636.71 20.00 OK OK
@]
17 |4 25 25.10 3.907 591.36 636.71 20.80 OK OK
I e
18 | & 25 25.10 3.907 568.30 636.71 20.00 OK OK
i S \J e/ 2
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